
 
 March 2009 
 

ENVIRONMENT CANADA'S HIGH ARCTIC 
WEATHER STATION EUREKA, NUNAVUT 
 

INVESTIGATION OF WASTEWATER  
TREATMENT OPTIONS 
 
 

 

R
EP

O
R

T 

 

  

Report Number:  09-1125-0005 

Distribution:

5 copies - PWGSC 
1 e-copy - PWGSC 
2 copies - Golder Associates Ltd.  

Submitted to:
Public Works and Government Services Canada 
Environmental Services, Western Region 
5th Floor, Telus Plaza North 
10025 Jasper Avenue, Edmonton, AB 
T5J 1S6  



 

 
EUREKA WASTEWATER TREATMENT OPTIONS 

  

March 2009 
Report No. 09-1125-0005 i 

 

Executive Summary 

Golder Associates Ltd. (Golder) was retained by Public Works and Government Services Canada (PWGSC) to 
identify suitable alternatives to upgrade the wastewater treatment infrastructure at Environment Canada’s (EC’s) 
[...]
High Arctic Weather Station (HAWS) in Eureka, Nunavut.  The site is located on Ellesmere Island, in the 
Qikiqtaaluk (Baffin) Region of Nunavut (refer to Figure 1, Key Plan).  An aerial photograph of the site is included 
in Figure 2. 

Golder’s scope of work included the following tasks: 

 Investigate the current water consumption and wastewater production of the facility (mass balance), 

 Present recommendations for potential on-site wastewater treatment options, 

 Present recommendations for real-time effluent monitoring and discharge into the fjord in all weather 
conditions and/or holding tank options for adverse or seasonal weather conditions, 

 Present recommendations for handling and disposal of remainder sludge, and 

 Present recommendations for decommissioning of the current sewage lagoon system and associated 
components. 

The recommended treatment options must be suitable for use in the challenging weather conditions in Eureka, 
account for the limited availability of water and electricity, be field maintainable by on-site personnel with limited 
training and be scalable to handle fluctuations in population.  As much as possible, existing infrastructure was to 
be incorporated into the recommended treatment system. 

1.2 Site Background 

Several government departments and other agencies operate on the Environment Canada Land Reserve at 
Eureka, NU.  The main camp is operated by Environment Canada.  The Department of National Defence (DND), 
Polar Continental Shelf Project and Ken Borek Air all operate facilities at the Eureka airport.  The Polar 
Environment Atmospheric Research Laboratory (PEARL) is owned by Environment Canada and operated by 
CANDAC which is a partnership between universities and agencies involved in Atmospheric Studies.  This lab is 
located approximately 13 km from the main camp. 

Potable water is pumped to a reservoir from Station Creek in the summer and is withdrawn and treated as 
needed on a year round basis. All raw water is treated using chlorination.  Water treated by reverse osmosis is 
also available in the kitchen and washrooms of the Main Complex.   

Currently, wastewater from the Main Complex flows to a holding tank in the pump house.  When the tank is full it 
is pumped to a single-cell sewage lagoon for storage and primary treatment. The effluent is discharged to Slidre 
Fjord in the summer months.  The Nunavut Water Board has indicated that the current lagoon is located too 
close to Slidre Fjord.  EC would like to discontinue use of the existing lagoon for wastewater treatment.  Any 
future wastewater treatment facility at Eureka will need to be designed to handle wastewater from the 



 

 
EUREKA WASTEWATER TREATMENT OPTIONS 

  

March 2009 
Report No. 09-1125-0005 2 

 

Environment Canada complex, Polar Continental Shelf, Ken Borek Air and PEARL.  DND draws water from the 
water reservoir for use at Fort Eureka, but the wastewater generated is treated in a separate lagoon near the 
fort.  A small amount of water is used at the PEARL Lab, Polar Continental Shelf Project facility and Ken Borek 
facility but waste is trucked back to be treated in EC’s lagoon. 

Wastewater discharges in Nunavut are regulated by the Nunavut Water Board (NWB).  Environment Canada 
has a licence from the NWB dated February 6, 2006 that regulates the use of water, disposal of waste (including 
wastewater), and the handling and storage of petroleum products or hazardous materials.  Because the weather 
station is a federal facility, additional guidance is provided by “An Approach for Assessing and Managing 
Wastewater Effluent Quality for Federal Facilities”, published by Environment Canada in June 2001. 



 

 
EUREKA WASTEWATER TREATMENT OPTIONS 

  

March 2009 
Report No. 09-1125-0005 3 

 

2.0 REVIEW OF WATER CONSUMPTION AND WASTEWATER VOLUMES 

2.1 Water Balance 

A water balance was completed for the Site to identify inconsistencies.  Each year, water is pumped from Station 
Creek into the freshwater reservoir onsite.  The water is then consumed at Eureka and Fort Eureka.  Wastewater 
is pumped via a pumping station to the sewage lagoon, where, once a year it is pumped into Slidre Fjord.  For 
the purposes of the water balance the following assumptions have been made: 

 Pumping from Station Creek to the freshwater reservoir occurs near the end of June or the beginning of 
July each year; 

 Pumping from the sewage lagoon to Slidre Fjord occurs near the end of June or the beginning of July each year; 

 The freshwater reservoir is filled to the same level each year; 

 The sewage lagoon is emptied to the same level each year; 

 All water consumed at the EC Main Complex, PEARL, Polar Shelf and Ken Borek is ultimately discharged 
to the wastewater lagoon;   

 Water consumed by DND is treated separately and is therefore not included in the input to the sewage 
lagoon; and, 

 All water consumed by EC is ultimately directed to the wastewater lagoon. 

The pumping and consumption data was provided by EC.  Precipitation data was obtained from EC’s Weather 
Office for the Eureka meteorological station.  An annual average evaporation of 100 millimetres per year was 
obtained from the Hydrologic Atlas of Canada (Department of Fisheries and the Environment, 1975). 

The Site was separated into two bodies of water for the water balance: the freshwater reservoir and the sewage 
lagoon.  The inputs to the freshwater reservoir are the freshwater pumped from the creek and precipitation, while 
the outputs are total water consumed and evaporation.  The inputs to the sewage lagoon are the EC water 
consumed and precipitation, while the outputs are the waste water discharged and evaporation.  The water 
balance was completed for the period from July 2006 to June 2007 and from July 2007 to June 2008.  The 
results of the water balances are provided in the Table 1. 

Table 1: Water Balance 

Year Body of Water Inputs Outputs Error 

2007 

(July 2006 - June 2007) 

Freshwater Reservoir 2,687 m3 2,834 m3 5% 

Sewage Lagoon 1,636 m3 1,541 m3 - 6% 

2008 

(July 2007-June 2008) 

Freshwater Reservoir 3,284 m3 3,433 m3 4% 

Sewage Lagoon 2,157 m3 1,534 m3 - 29% 

 



 

 
EUREKA WASTEWATER TREATMENT OPTIONS 

  

March 2009 
Report No. 09-1125-0005 4 

 

Small deviations of around 5 to 10% are not unusual and can be attributed to method of measurement (metered, 
water level changes etc.), accuracy of measuring device, frequency of measurement, and varying timeframes of 
measurement.  The differences between water and sewage volumes (water outputs compared to sewage inputs) 
of -42% and -37% for years 2007 and 2008, respectively are associated with the consumption by DND.  The 
difference of -29% in the sewage input volume to output volume in the year 2008 could also be explained by the 
above factors but could also be increased infiltration into the underlying unfrozen soils below the unlined lagoons.   

Based on the variability and significant increase in water consumption between 2007 and 2008, a closer 
examination of the measurement methods and tools is recommended.  It is important to confirm if the deviations 
represent real conditions that are causing losses of water or if the data quality needs improvements through 
better measuring methods.   

2.2 Review of Flows and Wastewater Quality 

Water consumption data was available for the weather station for several years (2001-2008).  The annual flow 
rate varied from 1,163 to 2423 m3/year (flows to Fort Eureka are excluded as the wastewater is treated 
separately).  The year with the highest flow was 2008.   

We understand from EC that any future wastewater treatment system for Eureka should be designed to treat the 
flow from 2008 with a 20% safety factor, as site activities are expected to be maintained or reduced in the 
coming years.  We have therefore selected treatment options suitable for treating an average day flow of 
12.4 m3/d (based on the water demand in the largest month).  A maximum day flow of 24.8 m3/d was estimated 
using a peaking factor of 2 over the average day flow.   A peak hourly flow of 2.06 m3/h was estimated using a 
peaking factor of 4 over the average day flow. 

More detailed data was available in 2008, including more frequent water demand measurements (weekly at a 
minimum) and station population daily.  This information was used to determine an average flow per capita per 
day.  The average flow per capita per day varies considerably, with a minimum of 196 L/capita/day in November, 
and a maximum of 565 L/capita/day in July with an average of 325 L/capita/day.  Typically, the wastewater flow 
to a domestic wastewater treatment plant is between 150 and 500 L/capita/day with an average of 
230 L/capita/day.  The Eureka flows are in the range closer to higher end in comparison. 

Raw wastewater quality information was not available.  However, based on the flow per capita per day, a low to 
medium strength wastewater can be expected.  The preliminary design for wastewater treatment options has 
been carried out on the basis of high strength waste to ensure that the treatment system will remain suitable if 
aggressive water saving measures are adopted.  Typical raw wastewater quality for low, medium and high 
strength wastewater is included in Table 2 for reference.  Samples of the raw wastewater should be analyzed 
prior to design of the selected treatment system to assess the raw wastewater quality. 



 

 
EUREKA WASTEWATER TREATMENT OPTIONS 

  

March 2009 
Report No. 09-1125-0005 5 

 

Table 2: Typical Raw Wastewater Quality for Domestic Waste 

Parameter Low strength Medium Strength High Strength

Total suspended solids (TSS) – mg/L 120 210 400 

Biochemical oxygen demand (BOD5) – mg/L 110 190 350 

Nitrogen (total) – mg/L 20 40 70 

Nitrogen (organic) – mg/L 8 15 25 

Nitrogen (free ammonia) – mg/L 12 25 40 

Total phosphorus – mg/L 4 7 12 

Oil and grease – mg/L 50 90 100 

Fecal coliform – No./100 mL 103-105 104-106 105-108 

(adapted from Metcalf and Eddy, p186) 



 

 
EUREKA WASTEWATER TREATMENT OPTIONS 

  

March 2009 
Report No. 09-1125-0005 6 

 

3.0 REVIEW OF WASTEWATER TREATMENT OPTIONS 

3.1 Methodology 

The following steps were carried out with the objective of identifying a short list of wastewater treatment 
technologies suitable for further consideration for use at Eureka: 

1) Wastewater treatment technology options were identified that were considered likely candidates to meet 
EC’s stated requirements for use at Eureka (see Section 3.2).  

2) Information was gathered for each treatment technology based on Golder’s experience, information from 
technology suppliers and technical reference material (see Section 3.3). 

3) Technology ranking criteria were developed based on communications with PWGSC and EC (see 
Section 1.1). 

4) Each ranking criteria was assigned a weighting based on its relative importance for Eureka (see 
Section 3.6). 

5) The technologies were then scored comparatively for each ranking criteria.  The weighted scores were 
tabulated to identify the short list of technologies for further consideration (see Section 3.6). 

3.2 Identification of Wastewater Treatment Technologies for 
Consideration 

A variety of wastewater treatment technologies were considered for use at Eureka, including: 

1) Conventional activated sludge (AS) with separate clarifier;  

2) Integrated activated sludge (AS) and clarifier;  

3) Sequencing batch reactor (SBR); 

4) Rotating biological contactor (RBC); 

5) Media-based trickling filter; 

6) Submerged fixed film bioreactor; and, 

7) New 2-cell facultative lagoon. 

Each of these technologies is described below are available for site specific design or available as a package 
from various suppliers.  The main advantages and disadvantages of each technology are highlighted.   

3.3 Technology Descriptions 

Each of the technologies is described below, and the key advantages and disadvantages are highlighted.  
Additional information about each technology is provided in the technology ranking rationales provided in 
Sections 1.1, below. 



 

 
EUREKA WASTEWATER TREATMENT OPTIONS 

  

March 2009 
Report No. 09-1125-0005 7 

 

3.3.1 Conventional Activated Sludge with Separate Clarifier 

The basic activated sludge process includes three process components: (1) an aerated bioreactor which 
maintains suitable conditions for the biological degradation of organic contaminants in the wastewater, (2) a 
liquid-solid separation, which is typically achieved by settlement of solids, and (3) a recycle stream which returns 
a portion of the solids (including the bacteria responsible for treatment) from the solid-liquid separation back to 
the bioreactor.  The basic process is illustrated in Appendix B.   

Conventional activated sludge treatment systems provide treatment for BOD and TSS.  Process upgrades are 
available to treat for several additional parameters.  Upgrades may involve additional tanks, additional recycle 
lines, and chemical addition.  

The activated sludge process was developed in the late 1800s and early 1900s, and many process modifications 
have evolved to address differing wastewater characteristics and flows, and to meet more stringent effluent 
criteria.  Conventional activated sludge treatment systems form the basis for a large percentage of municipal 
treatment systems in Canada, and many smaller scale adaptations are available.   

Table 3 provides a summary of the characteristics of a conventional activated sludge treatment system for 
comparison with the other options under consideration.  The scores for each ranking criterion are provided in 
Section 3.5, along with a brief explanation of the rationale for each score.   

3.3.2 Integrated Activated Sludge and Clarifier 

This process is similar to the conventional activated sludge system, but the aeration and clarification steps take 
place in the same unit to provide a more compact design and reduce sludge handling requirements.  

The Whitewater® treatment system is an example of this technology.  This is a proprietary system by Delta 
Environmental Products Inc. that was developed to treat relatively low flows.   Pre-treatment is provided by a 
conventional septic tank.  The main process tank contains a conical clarifier supported within it.  The area 
between the clarifier and the outside of the tank is aerated.  Wastewater enters into the aeration zone, and then 
flows up into the clarifier as a result of the flow regime within the tank.  The clear water rises to the top of the 
clarifier, and is removed via the effluent pipe.  The solids settle to the bottom of the clarifier within in the aeration 
zone, where they are remixed into suspension to provide treatment.  The Whitewater process is described in a 
brochure included in Appendix B. 

The Whitewater® system treats effectively for BOD and TSS.  Some total nitrogen removal is achieved as a 
result of the cycling of the wastewater through the aeration and (anoxic) settling zone.   

Table 3 provides a summary of the characteristics of an integrated activated sludge and clarifier for comparison 
with the other options under consideration.  The scores for each ranking criterion are provided in Section 3.5, 
along with a brief explanation of the rationale for each score.   



 

 
EUREKA WASTEWATER TREATMENT OPTIONS 

  

March 2009 
Report No. 09-1125-0005 8 

 

3.3.3 Sequencing Batch Reactor (SBR) 

A sequencing batch reactor (SBR) is a fill and draw activated sludge treatment system. It has five common steps 
which are fill, aerate, settle, draw and idle. Additional information about the SBR process is included in Appendix 
B.  The unit processes with a SBR are very similar to activated sludge treatment. The most important advantage 
is that it carries out aeration, sedimentation and clarification in the same tank rather than separate tanks.  Two 
reactor units are often used, so that one unit fills while the other is cycling through the treatment stages.  SBRs 
[...]
Report No. 09-1125-0005  

 

Report Signature Page 

 

GOLDER ASSOCIATES LTD.  

            

Elizabeth Love, B.E.Sc. Dennis Martin, M.Sc.(Eng.), P.Eng. 
Environmental Consultant Associate, Senior Environmental Engineer and Hydrogeologist 
 

EML/DGM/cm 
n:\active\2009\1125 - environmental & civil engineering\09-1125-0005 pwgsc eureka wastewater\report\09-1125-0005 final reportrev by dgm april7-2009.doc 

 

 



REV. 0

Calgary, Alberta

DESIGN

Key Plan

FIGURE: 1
PROJECT No. 09-1125-0005 SCALE AS SHOWN

PROJECT

TITLE

GIS

REVIEW

LL 12 Mar. 2009

CHECK

PWGSC Wastewater Treatment Options
Eureka, Nunavut

AB 12 Mar. 2009

N:
\Ac

tiv
e\2

00
9\1

12
5 -

 En
vir

on
me

nta
l &

 C
ivil

 E
ng

ine
eri

ng
\09

-11
25

-00
05

 PW
GS

C 
Eu

rek
a W

as
tew

ate
r\A

CA
D\

Ph
as

e 3
00

0\G
IS\

mx
d\0

91
12

50
00

5-3
00

0-0
1.m

xd

Site

Greenland

Ontario

Quebec

Manitoba

Nunavut

Northwest 
Territories

Alberta

Saskatchewan

This figure is to be read in conjunction with the accompanying
Golder Associates Ltd. report No. 09-1125-0005 

NOTE:

Arctic Ccean

750 0 750

1:22,000,000 Kilometers

Baffin Island

EML
DGM

12 Mar. 2009
12 Mar. 2009











 

 
EUREKA WASTEWATER TREATMENT OPTIONS 

  

March 2009 
Report No. 09-1125-0005  

 

APPENDIX A  
WATER BALANCE CALCULATIONS 
 
 



2007 WATER BALANCE

Start Date: June/July 2006 (Pump fresh water into reservoir)
End Date: June 25, 2007 (Pump water out of sewage lagoon)

Fresh Water Reservoir Area 6,734 m2
Sewage Lagoon Area 1765 m2

Amount Units Description Source
Q1 2170.1 m3 Fresh Water Obtained Based on pump capacity and time pumped from June 25 to July 13, 2007 ‐ See Appendix A
Q2 673.4 m3 Evaporation/Sublimation ‐ Reservoir Hydrologic Atlas of Canada (AES, 1975)
Q3 2160.5 m3 Total Water Consumption  Total Month End tables ‐ July 2007 to June 2008
Q4 1527.5 m3 Waste Water Discharged Based on pump capacity and time pumped on July 4, 2007
Q5 1500.0 m3 MSC Water Consumption MSC Month End tables ‐ July 2007 to June 2008
Q6 517.2 m3 Precipitation ‐ Reservoir Environment Canada Climate Data Online, Eureka Weather Station
Q7 13.6 m3 Evaporation/Sublimation ‐ Lagoon Hydrologic Atlas of Canada (AES, 1975)
Q8 135.6 m3 Precipitation ‐ Lagoon Environment Canada Climate Data Online, Eureka Weather Station

Notes
INS = OUTS Error

Ideally Q1+Q6 = Q2+Q3
Reality 2687.3 2833.9 5.2%

Ideally Q5+Q8 = Q4+Q7+Q9
Reality 1635.6 1541.0 ‐5.8%

Assumptions:
Pumping happens near the end of June/beginning of July each year
The fresh water reservoir is filled to the same level every year
The sewage lagoon is completely emptied each year
Water consumption is approximately equal to water discharge from the building



2007 WATER BALANCE

Start Date: June/July 2006 (Pump fresh water into reservoir)
End Date: June 25, 2007 (Pump water out of sewage lagoon)

Fresh Water Reservoir Area 6,734 m2
Sewage Lagoon Area 1765 m2

Amount Units Description Source
Q1 2170.1 m3 Fresh Water Obtained Based on pump capacity and time pumped from June 25 to July 13, 2007 ‐ See Appendix A
Q2 673.4 m3 Evaporation/Sublimation ‐ Reservoir Hydrologic Atlas of Canada (AES, 1975)
Q3 2160.5 m3 Total Water Consumption  Total Month End tables ‐ July 2007 to June 2008
Q4 1527.5 m3 Waste Water Discharged Based on pump capacity and time pumped on July 4, 2007
Q5 1500.0 m3 MSC Water Consumption MSC Month End tables ‐ July 2007 to June 2008
Q6 517.2 m3 Precipitation ‐ Reservoir Environment Canada Climate Data Online, Eureka Weather Station
Q7 13.6 m3 Evaporation/Sublimation ‐ Lagoon Hydrologic Atlas of Canada (AES, 1975)
Q8 135.6 m3 Precipitation ‐ Lagoon Environment Canada Climate Data Online, Eureka Weather Station

Notes
INS = OUTS Error

Ideally Q1+Q6 = Q2+Q3
Reality 2687.3 2833.9 5.2%

Ideally Q5+Q8 = Q4+Q7+Q9
Reality 1635.6 1541.0 ‐5.8%

Assumptions:
Pumping happens near the end of June/beginning of July each year
The fresh water reservoir is filled to the same level every year
The sewage lagoon is completely emptied each year
Water consumption is approximately equal to water discharge from the building



 

 
EUREKA WASTEWATER TREATMENT OPTIONS 

  

March 2009 
Report No. 09-1125-0005  

 

APPENDIX B  
TREATMENT TECHNOLOGY INFORMATION 
Conventional Activated Sludge with Separate Clarifier  

Whitewater® (Integrated Activated Sludge and Clarifier) 

Sequencing Batch Reactor (SBR) 

Rotating Biological Contactor (RBC) 

Waterloo Biofilter® (Media-based Tricking Filter) 

FAST® System (Submerged Fixed Film Bioreactor) 

Facultative Lagoon 

 

 



Conventional Activated Sludge with Separate Clarifier 

 

 

Source:  Wikipedia, 2007 







United States
Environmental Protection
Agency

Office of Water
Washington, D.C.

EPA 832-F-99-073
September 1999

Wastewater
Technology Fact Sheet
Sequencing Batch Reactors

DESCRIPTION

The sequencing batch reactor (SBR) is a fill-and-
draw activated sludge system for wastewater
treatment.  In this system, wastewater is added to a
single “batch” reactor, treated to remove
undesirable components, and then discharged.
Equalization, aeration, and clarification can all be
achieved using a single batch reactor.  To optimize
the performance of the system, two or more batch
reactors are used in a predetermined sequence of
operations.  SBR systems have been successfully
used to treat both municipal and industrial
wastewater.  They are uniquely suited for
wastewater treatment applications characterized by
low or intermittent flow conditions.

Fill-and-draw batch processes similar to the SBR
are not a recent development as commonly thought.
Between 1914 and 1920, several full-scale fill-and-
draw systems were in operation.  Interest in SBRs
was revived in the late 1950s and early 1960s, with
the development of new equipment and technology.
Improvements in aeration devices and controls have
allowed SBRs to successfully compete with
conventional activated sludge systems.

The unit processes of the SBR and conventional
activated sludge systems are the same.  A 1983 U.S.
EPA report, summarized this by stating that “the
SBR is no more than an activated sludge system
which operates in time rather than in space.”  The
difference between the two technologies is that the
SBR performs equalization, biological treatment,
and secondary clarification in a single tank using a
timed control sequence.  This type of  reactor does,
in some cases, also perform primary clarification.  In
a conventional activated sludge system, these unit

processes would be accomplished by using separate
tanks.

A modified version of the SBR is the Intermittent
Cycle Extended Aeration System (ICEAS).  In the
ICEAS system, influent wastewater flows into the
reactor on a continuous basis.  As such, this is not
a true batch reactor, as is the conventional SBR.  A
baffle wall may be used in the ICEAS to buffer this
continuous inflow.  The design configurations of the
ICEAS and the SBR are otherwise very similar.

Description of a Wastewater Treatment Plant
Using an SBR

A typical process flow schematic for a municipal
wastewater treatment plant using an SBR is shown
in Figure 1.  Influent wastewater generally passes
through screens and grit removal prior to the SBR.
The wastewater then enters a partially filled reactor,
containing biomass, which is acclimated to the
wastewater constituents during preceding cycles.
Once the reactor is full, it behaves like a
conventional activated sludge system, but without a
continuous influent or effluent flow.  The aeration
and mixing is discontinued after the biological
reactions are complete, the biomass settles, and the
treated supernatant is removed.  Excess biomass is
wasted at any time during the cycle.  Frequent
wasting results in holding the mass ratio of influent
substrate to biomass nearly constant from cycle to
cycle.  Continuous flow systems hold the mass ratio
of influent substrate to biomass constant by
adjusting return activated sludge flowrates
continually as influent flowrates, characteristics, and
settling tank underflow concentrations vary.  After
the SBR, the “batch” of wastewater may flow to an
equalization basin where the wastewater flowrate to



additional unit processed can be is controlled at a
determined rate.  In some cases the wastewater is
filtered to remove additional solids and then
disinfected.

As illustrated in Figure 1, the solids handling system
may consist of a thickener and an aerobic digester.
With SBRs there is no need for return activated
sludge (RAS) pumps and primary sludge (PS)
pumps like those associated with conventional
activated sludge systems.  With the SBR, there is
typically only one sludge to handle.  The need for
gravity thickeners prior to digestion is determined

on a case by case basis depending on the
characteristics of the sludge.

An SBR serves as an equalization basin when the
vessel is filling with wastewater, enabling the system
to tolerate peak flows or peak loads in the influent
and to equalize them in the batch reactor.  In many
conventional activated sludge systems, separate
equalization is needed to protects the biological
system from peak flows, which may wash out the
biomass, or peak loads, which may upset the
treatment process.

It should also be noted that primary clarifiers are
typically not required for municipal wastewater
applications prior to an SBR.  In most conventional
activated sludge wastewater treatment plants,

primary clarifiers are used prior to the biological
system.  However, primary clarifiers may be
recommended by the SBR manufacturer if the total
suspended solids (TSS) or biochemical oxygen
demand (BOD) are greater than 400 to 500 mg/L.
Historic data should be evaluated and the SBR
manufacturer consulted  to determine whether
primary clarifiers or equalization are recommended
prior to an SBR for municipal and industrial
applications.

Equalization may be required after the SBR,
depending on the downstream process.  If
equalization is not used prior to filtration, the filters
need to be sized in order to receive the batch of
wastewater from the SBR, resulting in a large
surface area required for filtration.  Sizing filters to
accept these “batch” flows is usually not feasible,
which is why equalization is used between an SBR
and downstream filtration.  Separate equalization
following the biological system is generally not
required for most conventional activated sludge
systems, because the flow is on a continuous and
more constant basis.

APPLICABILITY

SBRs are typically used at flowrates of 5 MGD or
less.  The more sophisticated operation required at
larger SBR plants tends to discourage the use of
these plants for large flowrates.

As these systems have a relatively small footprint,
they are useful for areas where the available land is
limited.  In addition, cycles within the system can be
easily modified for nutrient removal in the future, if
it becomes necessary.  This makes SBRs extremely
flexible to adapt to regulatory changes for effluent
parameters such as nutrient removal.  SBRs are also
very cost effective if treatment beyond biological
treatment is required, such as filtration.

ADVANTAGES AND DISADVANTAGES

Some advantages and disadvantages of SBRs are
listed below:

INFLUENT

SCREENING/
GRINDING

SBR DISINFECTION

EFFLUENT

DIGESTION

TO SOLIDS HANDLING,
DISPOSAL, OR

BENEFICIAL REUSE

THICKENING

EQUALIZATION FILTRATION

Source: Parsons Engineering Science, 1999.

FIGURE 1 PROCESS FLOW DIAGRAM
FOR A TYPICAL SBR



Advantages

C Equalization, primary clarification (in most
cases), biological treatment, and secondary
clarification can be achieved in a single reactor
vessel.

C Operating flexibility and control.

C Minimal footprint.

C Potential capital cost savings by eliminating
clarifiers and other equipment.

Disadvantages

C A higher level of sophistication is required
(compared to conventional systems), especially
for larger systems, of timing units and controls.

C Higher level of maintenance (compared to
conventional systems) associated with more
sophisticated controls, automated switches, and
automated valves.

C Potential of discharging floating or settled sludge
during the DRAW or decant phase with some
SBR configurations.

C Potential plugging of aeration devices during
selected operating cycles, depending on the
aeration system used by the manufacturer.

C Potential requirement for equalization after the
SBR, depending on the downstream processes.

DESIGN CRITERIA

For any wastewater treatment plant design, the first
step is to determine the anticipated influent
characteristics of the wastewater and the effluent
requirements for the proposed system.  These
influent parameters typically include design flow,
maximum daily flow BOD5, TSS, pH, alkalinity,
wastewater temperature, total Kjeldahl nitrogen
(TKN), ammonia-nitrogen (NH3-N), and total
phosphorus (TP).  For industrial and domestic
wastewater, other site specific parameters may also
be required.

The state regulatory agency should be contacted to
determine the effluent requirements of the proposed
plant.  These effluent discharge parameters will be
dictated by the state in the National Pollutant
Discharge Elimination System (NPDES) permit.
The parameters typically permitted for municipal
systems are flowrate, BOD5, TSS, and Fecal
Coliform.  In addition, many states are moving
toward requiring nutrient removal.  Therefore, total
nitrogen (TN), TKN, NH3-N, or TP may also be
required.  It is imperative to establish effluent
requirements because they will impact the operating
sequence of the SBR.  For example, if there is a
nutrient requirement and NH3-N or TKN is
required, then nitrification will be necessary.  If
there is a TN limit, then nitrification and
denitrification will be necessary.  

Once the influent and effluent characteristics of the
system are determined, the engineer will typically
consult SBR manufacturers for a recommended
design.  Based on these parameters, and other site
specific parameters such as temperature, key design
parameters are selected for the system.  An example
of these parameters for a wastewater system loading
is listed in Table 1.

TABLE 1  KEY DESIGN PARAMETERS
FOR A CONVENTIONAL LOAD

Municipal Industrial

Food to Mass (F:M) 0.15 - 0.4/day 0.15 -
0.6/day

Treatment Cycle
Duration

4.0 hours 4.0 - 24
hours

Typically Low Water
Level Mixed Liquor
Suspended Solids

2,000-2,500
mg/L

2,000 - 4,000
mg/L

Hydraulic Retention
Time

6 - 14 hours varies

Source: AquaSBR Design Manual, 1995.

Once the key design parameters are determined, the
number of cycles per day, number of basins, decant
volume, reactor size, and detention times can be
calculated.  Additionally, the aeration equipment,
decanter, and associated piping can then be sized.



Other site specific information is needed to size the
aeration equipment, such as site elevation above
mean sea level, wastewater temperature, and total
dissolved solids concentration.

The operation of an SBR is based on the fill-and-
draw principle, which consists of the following five
basic steps: Idle, Fill, React, Settle, and Draw.
More than one operating strategy is possible during
most of these steps.  For industrial wastewater
applications, treatability studies are typically
required to determine the optimum operating
sequence.  For most municipal wastewater
treatment plants, treatability studies are not required
to determine the operating sequence because
municipal wastewater flowrates and characteristic
variations are usually predictable and most
municipal designers will follow conservative design
approaches.  

The Idle step occurs between the Draw and the Fill
steps, during which treated effluent is removed  and
influent wastewater is added.  The length of the Idle
step varies depending on the influent flowrate and
the operating strategy.  Equalization is achieved
during this step if variable idle times are used.
Mixing to condition the biomass and sludge wasting
can also be performed during the Idle step,
depending on the operating strategy.